
A COAGULATiON STUDY: COMPARISON OF 

ALUMINUM SULFATE AND POL YBASIC 

ALUMINUM CHLORIDE 

By 

HANY GEORGE JADA'A 

" 
Bachelor of Science 

Kuwait University 

Kuwait, Kuwait 

1979 

Submitted to the Faculty of the Graduate College 
of the Oklahoma State University 

in partial fulfillment of the requirements 
for the Degree of 

MASTER OF SCIENCE 
December, 1983 



' . . . 

, 
Tl-) e St.5 

1933 
.J .2 /c... 

4. 
tOf• ' 

.• 



To My Family, 

George, Amal, and Fadi Jada'a, 

for the joy and love they bring into my life 

11-,0246 / 



A COAGULATION STUDY: COMPARISON OF 

ALUMINUM SULFATE AND POLYBASIC 

ALUMINUM CHLORIDE 

Thesis Approved: 

Dean of the Graduate College 

11 



ACKNOWLEDGMENTS 
[...]
tubes, and 1 ml of pentane was added using a gas tight syringe (Hamilton #1001). The pen

tane was obtained from Supelco, Inc., and was distilled in glass, and further treated with 

sodium metal. The glass test tubes were then capped with teflon lined screwed caps, and 

shaken vigorously and uniformly for a period of 1 minute to insure complete extraction of 

the haloforms by the pentane. Then they were allowed to sit for at least two minutes to allow 

complete separation of the pentane layer from the water layer. A 3 µl aliquot of the pentane 

layer was then withdrawn using a syringe (Hamilton #701) and injected into gas chromato

graph. 

A Hewlett Packard Gas Chromatograph Model 7626A equipped with a Ni63 electron 

capture detector Model was used for the analysis of the trihalomethanes. A 6 foot x V4 inch 

glass column packed with 4 percent SE-30 and 6 percent OV-210 on 80-100 mesh gas chrom 

Q support was used to perform the separation. The carrier gas was 5% methane + 95% 

argon. 



The instrumental conditions for the gas chromatographic analysis were as follows: 

Carrier Gas Flow Rate 40 cc/min. 

Oven Temperature 

Inlet Temperature 

Detector Temperature 

Attenuation 

Pulse 

70 °C isothermal 

210°C 

175 °C 

102 

50 

33 

All analyses were quantitative and were done by using respective peak areas calculated by 

Hewlett Packard Integrator ~ode! 3380A. After analysis on each set of samples were done, 

the temperature on the detector, oven and inlet was raised by 50 °C, and left for at least 6 

hours to insure removal of all impurities before the next set of analysis was carried out. 

Total Organic Carbon Analysis 

All samples collected for total organic carbon (TOC) analysis were acidified to a pH of 

2.0 to eliminate any interference from inorganic carbon compounds. Samples were acidified 

by addition of a I N solution of HiSO., and were preserved at 5 °C. Standard solutions for 

the analysis were prepared according to Standard Methods (83). All samples were first 

analyzed for total carbon content then for inorganic carbon content. In the first operation, a 

20 µl sample was syringe-injected into the furnace, and swept into a Hastelloy catalytic 

combustion tube containing cobalt oxide impregnated in asbestos fibers as the packing 

material. The source of the carrier gas was oxygen. The combustion tube was 

thermostatically controlled at 950 °C. After injection, the sample is carried by the oxidant 

into the combustion tube, where all the water is vaporized and the carbonaceous material 

(inorganics + organics) are oxidized to CO, and steam. The carrier flow carries the cloud of 

C0 2 and steam out of the furnace where the steam is condensed and removed. The C02 is 

swept into the I. R. analyzer where it is measured. The CO, content is recorded on a strip 

chart recorder interfaced with the I. R. detector. The COi content is recorded on the chart as 



34 

a peak. The peak height is a measure of the C02 present, which is directly proportional to 

the concentration of total carbon in the sample being injected. By using the standard solu

tions, the chart was calibrated in mg total carbon per liter of sample. In the second opera-

ti on, a similar-sized sample is also syringe-injected into a flowing stream of carrier I oxidant 

and swept into a second glass combustion tube which contains quartz chips wetted with 85% 

HiPO •. The tube temperature is maintained at 150 °C. The acid-treated tube caus~s the 

release of the C02 from the inorganics present in the water. In the same manner as before, 

the C02 is then carried by the carrier gas along with the water vapor, which is condensed and 

removed. The C02 is swept into the LR. analyzer. The amount of C02 is recorded on the 

strip chart recorder as a transient peak. The peak height corresponds to the amount of C02 

being present, which is proportional to the inorganic carbon present in the sample being in-

jected. By using standard solutions, the chart was calibrated in mg of inorganic carbon per 

liter of solution. The amount of inorganic carbon calculated was then subtracted from the 

amount of total carbon calculated, to get the total organic carbon in mg of T .O.C. per liter 

of sample. All analysis was performed on a Beckman 915 Total Organic Carbon Analyzer. 

Electrophoretic Mobility 

Electrophoretic Mobility (E.M.) was measured with a Zeta Meter manufactured by 

Zeta Meter Incorporated. Particle charge was evaluated for raw water treated with PBAC at 

different pH values to try to assist in determining the mechanism by which PBAC acts as a 

coagulant. A sample volume of 20 ± 5 ml of the settled water was withdrawn from the jars 

at a depth of 2-3 cm below the water level. Particle charge and migration velocity were deter

mined under the microscope, and the electrophoretic mobility was determined using the 

following equation (84). 

where: 

Absolute E.M. 
L cm 
v. sec. 



µ. = the distance the particle travels in microns. 

cm = 10 (distance between ends of electrophoresis cells). 

v = voltage applied. 

sec = average time required for one particle to travel over one division of elec

trophoresis cell. 

35 

The calculated value was then multiplied by 13.5 to obtain Zeta Potential (Z.P.) value 

in m.v. (85). 

Molecular Weight Analysis 

Raw water samples treated with optimum doses of alum and PBAC at four different pH 

values of 6.0, 7.0, 8.0 and 8.5 were chosen for molecular analysis. Samples of 500 mis each 

were concentrated by lyophilization which was conducted at the Biochemistry Department 

of O.S. U. Lyophilization took place over a period of at least 24 hours. The concentrated 

samples were then stored at 5 °C. 

A G-75 Sephadex column was used in this study for the molecular weight analysis. The 

G-75 Sephadex dextran gel was manufactured by Pharmacia Fine Chemicals of Uppsala, 

Sweden. The gel preparation and packing procedure was done as described in Gel Filtration 

Theory and Practice Manual (86). The buffer solution used to swell Sephadex gels contained 

a O.OIM solution of K2HPO. and KH2PO., and 0.02 percent concentration of sodium azide, 

which acts as a bacteriacide. The pH of the buffer solution was 7. 9 - 8.0. 

The column used was a 3500 HPLC series column. The physical dimensions were 1.5 cm 

inside diameter, 100 cm in length, and had a volume of 170 ml. The column was made of 

glass with teflon end plates, bed supports and tubing. 

The column was operated in the down flow mode. The flow rate was adjusted to 30 

ml/hour. The elutrant was collected in 2.5 ml fractions in 80 glass tubes by a Gilson FC-80 

micro-fractionator, operating in a drop counting mode. 

The glass tubes were washed with chromic acid first then with activated carbon water, 

and then placed in a 200 °C oven for at least 8 hours before they were used to collect the 



36 

elutrant from the column. The column was calibrated using different compounds of known 

molecular weights. The different compounds are listed in Table IV. The marker compounds 

were dissolved in activated carbon water in sufficient concentration to insure that their 

organic content (u.v. absorbance) could be determined. Samples of 1 ml were then injected 

individually using a syringe onto the top of the column, with the column outlet valve being 

closed. The outlet valve was then opened so that the sample would be allowed to travel 

through the column carried by the buffer solution. After injecting the marker solution, the 

organic content of the elutrant was determined using a Hitachi Ultraviolet Spectrophoto

meter Model 800A with the u. v. absorbance being measured at a wavelength of 254mm in 

1 cm quartz cell. 

Pilot Plant Features 

A pilot plant was constructed in the laboratory (87) to simulate the features of the 

0.S. U. water treatment plant at Stillwater. All units of the pilot plant were constructed out 

of Y4 " thick plexiglass sheets. The raw water was pumped from the intake structure of the 

O.S.U. water treatment plant to a constant head holding tank which had a capacity of 13.2 

gallons. Pumping to the tank was at a rate of approximately 1.5 gallons per minute. Water 

was then allowed to flow to a rapid mixing unit with dimensions of 7 .0 "(L) x 7 .0 "(W) x 

24.0 "(D). The influent line was Y2" in diameter and was located one inch above the bottom 

of the unit, so discharge was close to the mixer blades. The mixer had a power of 1/50 H.P. 

and was controlled by a voltage regulator. Two pumps manufactured by Cole-Palmer Co. 

were used to pump the coagulant and the Cl2 solution to the rapid mixing tank. The tank had 

a detention time of 90 seconds. The water then flowed out of the rapid-mix tank to a floccu

iation tank by gravity through a 1/2" plexiglass tubing. The flocculation tank dimensions 

were 12.5 "(W) x 24.5 "(L) x 18.0 "(D). Three baffles were located in the unit, one in the 

center of the unit, and one each at about one inch in front of the influent and port discharge 

weir. The baffles were used to prevent short circuiting in the flocculation unit. Hydraulic 



Table IV 

Molecular Weight Markers 

Compound Molecular Weight 

Blue Dextran 2000 2,000,000 

Ovalbumin 43,500 

Trypsinogin 23,560 

Bacitracin 1,430 

Raffinose 595 

37 



38 

detention time in the flocculation tank was 12 minutes. Two mixers of 1/50 H.P. were used 

and were i:;ontrolled again by a voltage regulator. 

The effluent from the flocculation tarik was directed into a sedimentation tank through 

a Vi " plexiglass tubing. The sedimentation tank was 17 .5 "(L) x 17 .5 "(W) x 51.0 "(D), with a 

detention time of 85 minutes. The water flowed from the flocculation tank to the sedimenta

tion tank by gravity. 

The effluent from the sedimentation tank was directed into a plastic Y tube that allowed 

the water to flow to two dual media filters of equal dimensions. The filters were constructed 

of plexiglass columns that had a length __ of 72 ". The filte;-s were 4" in diameter. The two 

media in each filter were sand and coal, with coal sitting on top. The effective size of sand 

was 0.4-0.5 mm, with a uniformity coefficient of 1.5. The effective size of coal was 0.8-1.0 

mm, with a uniformity coefficient of 1.2. The sand occupied a depth of 6 ", while coal had a 

depth of 12". The hydraulic loading on the filters was 3.5 gpm/ft2 • The filters were 

backwashed with tap water for at least 15 minutes at a rate of 15 gpm/ft2 b~fore each pilot 

plant run. The pilot plant features are shown in Figure 4. 

During the pilot plant operation, a constant flow through the entire system was 

regulated by the filter effluent control valve. The manual' monitoring flow meter was manu

factured by Fisher Scientific Co. A constant detention time was maintained in the rapid-mix 

unit, the flocculation unit, and the sedimentation tank. The intensities of mixing in the 

rapid-mix and the flocculation tanks were regulated by means of the voltage regulator. The 

whole system was allowed to run for at least two hours before any samples are collected to 

assure stabilization. 

All samples were collected from each unit in 40 ml glass vials which were precleaned 

with chromic acid and washed with activated carbon water, and then were oven-dried for at 

least 8 hours. Samples collected from each unit were then stored at 5 °C until time of 

analysis. All samples were analyzed for turbidity, organic content (u. v. absorbance and 

T.0.C.) and trihalomethanes. 



M·1' 

'v'·4 
~./. -5 
f.'·6 Co:e-P;;1m<;1 Pump 
~Ji 7 
~.' ·8 $;,;mo Motor Finger Pump 
B 1 Su::imeiged Baffle 
5 2 BJ!!"t- ( lnflut:n! ,:1nd E !fluent) 
v · 1 \l;,nc;a: ValvE: 
= 1/:l.11 ~ P1e .. ,;l'1SS Tube 
~ 111:.'' ¢ P1exig'ass Tube 

:1 

Figure 4: Pilot Plant Features 

39 



CHAPTER IV 

RESULTS 

All jar testing were conducted on the raw water using alum and PBAC as the sole 

coagulants. PBAC solution was prepared with two.different neutralization ratios (r) of 1.8 

and 2.5, and the performance of the two solutions was compared to alum. Jar testing was 

performed in sets, with each set consisting of 6 jars. The first jar in each set served as a con

trol, i.e., no coagulant was added. The concentrations in jars 2, 3, 4, 5 and 6 were 10, 20, 30, 

40 and 80 mg/f respectively. Cl2 solution was added to all 6 jars after the addition of the 

desired dose of the coagulant. pH adjustments to the desired values were done prior to the 

addition of the coagulant and the Cl2 solution. 

Turbidity 

Jar tests using the two types of PBAC solution were conducted on various types of raw 

water. The original raw water had an approximate turbidity of 25 NTU and a TOC of 10 

mglf. By raising the turbidity to about 50 NTU and the TOC to 26 mg/f, four different com

binations of raw water were obtained. Three pH values of 5.0, 7 .0 and 8.0 were selected for 

jar tests. Turbidity values are recorded in Table V and all possible combinations are plotted 

in Figures 5 through 10 for the ambient pH value of 8.0. Figures 5 and 6 were plotted for a 

neutralization ratio (r) of 1.8 and 2.5 respectively, with the four possible combinations of 

turbidity and TOC values. Figures 7 and 8 were plotted for the TOC values of 10 and 26 

mg/f respectively, with the four possible combinations of rand turbidity values. Figures 9 

and 10 were plotted for the turbidity values of 25 and 50 NTU respectively, with the four 

possible combinations of r and TOC values. This was done for the ease of comparison bet

ween all 3 variables. Figures 5 through 10 are plotted on a percent remaining turbidity basis. 

40 



Table V 

Comparison of Turbidity Values using four different combinations 
of Turbidity and TOC at two PBAC ratios. 

r•U, Turbidi<y•2-< l'fn.J, TOC•IOmg/f r • 1.8, Turbidity - 2A !lrnJ TOC • 10 ml.ff 

~ ~ t 0 10 20 JO '° 80 p 0 10 20 30 '° 80 
&Jue v 

l.O 23 u 4.3 4.0 3.4 2., l.0 2A II., 7., 6.6 6.1 l.8 

7.0 2A 9.4 7.1 6 . .S l.8 4., 1.0 2A 10.J 9.1 8.0 7.1 6.J 

s.o 2A 10.l 9.0 1.2 7.0 l.J 8.0 2A 12.l 10.7 8.0 1.S 6.1 

r • 2 • .S. Turbidity• 2A NTU, TOC • 26 mg/ r r • I .I, Turbidity• 2A NTU. TOC • 26 mg/I 

~ ~ 0 10 20 JO '° 80 p 0 10 20 30 '° 80 
ue 

t 

• 
'"° 2' 9.2 s.o 4.l 4.0 J.0 l.0 2' 12.l 1.7 7.7 6.8 6.1 

1.0 2' 9.9 u 1.6 6 . .S l.I 7.0 2' 14.0 12.J 10.4 11.S 7.7 

8.0 2' 11.4 10.l 9.4 8.0 6.9 8.0 2.l 13.4 13.0 12.2 u 7.9 

r • 2 • .S, Turbidity• 52 NTti. TOC ~ 10 mg/I r • 1.8, Turbiditv,. 52 NTU TOC • 10 m•tr 

~ ~ r 0 10 20 JO '° 80 p .o 10 20 }O '° 80 

• aJuc 

5.0 51 23 10.5 8.1 6.0 2.l 5.0 ll 23 11.4 9.1 6.Y •.J 

1.0 51 2' 13.4 8.6 1.5 4.4 1.0 ll 28.6 19.6 13.2 10.0 7.7 

8.0 51 24 14.1 9.J 8.0 6.1 8.0 ll 31 17.l 11.l 11.9 6.8 

r = 2.l. Turbidity• 52 NTU. TOC = 26 mstr r • 1.8, Turbidity• 52 NTU, TOC • 26 m~/I 

~ ~ r 0 10 20 JO '° 80 p I 0 10 20 JO '° 80 
aJue v • 

< 0 l l 25 11.l , . .: 5.9 2.8 5.0 l3 29 14 9 . .S 7.2 6.0 

• 11 ~:; ~q 14 • Q J ' 1 <I • 0 l4 JJ JO 12.4 8.9 6.~ 
I . ,, ,. ll. '" . II ; <' < 5 i 'n SJ J< " !\.(Ii \t} _1 

' 9 

41 



0 

u 
'-... 
u 

>. 
.µ 
·rl 

100 

'd 50 -
·rl 
.Q 
H 
::s 

E-i 

0 

O r=l.8/Turb.=25/TOC=lO 
0 r=l.8/Turb.=25/TOC=26 
u r=l.8/Turb.=50/TOC=lO 
e r=l.8/Turb.=50/TOC=26 

'•- ~ 

---·--1·---- T I ,- . ,--- - --. 
10 20 30 40 50 60 70 

Coagulant Dose (mg/l) 

Figure 5: Turbidity Versus Dosage for a PBAC (r=t.8) 
Using Low and High Turbidity and Low and 
High TOC Waters. 

80 

+:
t-J 



100 

0 

u 

" u 

:>, 
.µ 
·rl 
'Cl 50 
·.-l 
..Q 
H 
::1 
E-l 

0 

0 r=2.5/Turb.~25/TOC=26 

0 r=2.5/Turb.=25/TOC=l0 
6 r=2. 5/Turb. =50/TOC=lO 
e r=2. 5/Turb. =50/TOC=26 

=========-~ 

I 

10 20 30 40 50 60 70 

Coagulant·oose (mg/l) 

Figure 6: Turbidity Versus Dosage for a PBAC (r=2 .. 5) 

Using Low and High Turbidity and Low and 
High TOC Waters. 

-
80 

~ 
!.>.) 



100 

0 

() 

"' () 

>-. 
.µ 
·rl 
'd 
·rl 50 
.Q 
H 
::1 

E-t 

0 I I - -- I 

10 20 30 

0 TOC=l0/Turb.=50/r=2.5 
0 TOC=lO/Turb.=50/r=l.8 
6 TOC=l0/Turb.=25/r=2.5 